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TEST RAPORU
TEST REPORT
Miisterinin Adi/Adresi : NOVAWOOD - Nova Orman UrGnleri San. Tic. A.S / Gerede Organize Sanayi Bolgesi No: 101-2 Gerede -
Customer Name/Address Bolu
Teklif Numarasi : AZTEK-21-080
Order No,
Numunenin Adi Ve Tarifi : Novawood Thermowood Iroko - Novawood Thermally Modified Iroko

Name And Identity Of Test item

Numunenin Kabul Tarihi 126.12.2021
The Date Of Receipt Cf Test ltem

Uygulanan Standart / Metot : EN IS0 11925-2:2020 Reaction to fire tests - Ignitability of products subjected to direct impingement of

Applied Standard / Methad flame - Part 2: Single-flame source test
Aciklamalar -

Remarks

Deneyin Yapildij: Tarih :03.03.2022

Date Of Test

Raporun Sayfa Sayisi 13 (three)
Number Of Pages Of The Report

Deney ilaboratuvar: olarak foalivet gosteren Allionz Teknik, TURKAK'tan AB-1601-T akreditasyon dosya numaras: ife TS EN ISO/IEC 17025:2017

standardina gére akredite edilmigtir.
Alianz Teknik accredited by TURKAK under registration number AB-1601-T for EN I1SO/IEC 17025:2017 as test laboratory.

Tiirk Akreditasyon Kurumu{TURKAK} deney roporlarmn tamnirhéi konusunda Avrupa Akreditasyon Birligi(EA} ile Cok Yarafl Anlasma ve Uluslararast
Laboratuvar Akreditasyon Birligi(ILAC) ile kersihkit tanima anlagmasi imzalamistir.

Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation {EA) Multilateral Agreement (MLA} and to the International Laboratory
Accreditation Cooperation [ILAC) Mutual Recognition Arrangement {MRA) for the recognition of test reports.

Deney ve /veya digiim sonuglar:, genisletilmis dlciim belirsiziikieri { olmosi halinde ) ve deney metotiari bu raporun tamamiayici kisrm olan takip eden

sayfalarda verilmistir.
The test andfor measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on the following pages which are part of this
report.

Bu rapor 6zel deney talebine istinaden diizenienmis olup, Standortiare Uyguniuk Belgesi nitelijinde dedgildir. Partiyl temsil etmez, ayrica ilan, rekiam

ve ihalelerde uyguniuk belgesi nitelifinde kullamimez.
This test report was prepared upon customer’s request, can not be used as certificate of conforrmity to standards, does not represent a batch and can not be used as
conformity documents for advertisements and procurements.

Beykoz Gayrimenkul Yatirim Ingaat Turizm Sanayl ve Tic. A.5. bundan bdyle rapor iceriginde “Allianz Teknik” olarak andlacaktrr.
Beykoz Gayrimenkul Yatinim ingaat Turizm Sanayi ve Tic. A.S. hereinafter to be briefly referred to as "Allianz Teknik" in the content of the report.

“Allianz Teknik” Allianz SE’nin tescilli bir markosidir. Bu Ropor Allianz Teknik’in yozili lzni olmadan kopyalanamaz veya codaltilamaz. Belirtilen yénde
gdriinen herhangi bir islem gerekii yazils izin ofmaksizin gegersiz olacaktir. imzosiz ve kasesiz raporlar gegersizdir. Bu rapor yolmzca rapor iceriginde
belirtilen test numuneleri icin gegeriidir.

“#llianz Teknik” is a registered trademark of Alianz SE. This Report cannot be copied or reproduced without Allianz Teknik's written permission. Any such purported operation
shall be void without such written consent. Reports without signature and stamp are not valid. This report is valid exclusively only for mentioned test samples.
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TEST REPORT

to fire tests - Ignitability of products subjected to direct

impingement of flame - Part 2: Single-flame source test

Sponsor { Name / Address )

NOVAWOOD - Nova Orman Uriinleri San. Tic. A.S / Gerede Organize Sanayi
Bolgesi No: 101-2 Gerede — Bolu

Manufacturer { Name / Address )

NOVAWOOD - Nova Orman Uriinleri $an. Tic. A.$ / Gerede Organize Sanayi
Bdlgesi No: 101-2 Gerede ~ Bolu

Test Laboratory

{ Name / Address )

Allianz Teknik Earthquake & Fire Test And Training Center / Tiirk-Alman
Universitesi, $ahinkaya Cad. No:90, 34820 Beykoz - ISTANBUL

Product and Test Details

Product Name { Model / Code }

Novawood Thermowoeod {roko - Novawood Thermally Modified Ircko

Product Composition

Natural iroko

Product Details { Colour /
Thickness / Density }

Colour: Honey-coloured, Thickness: 20 mm, Density: 650 kg/m3

Appearance and Mounting

The test samples were prepared in 90 mm x 250 mm
dimensions. The surface and edge tests were
performed on the test specimens.

Date of Sample Arrival

26.12.2021

Details of Conditioning

EN 13238:2010 Article 4.3.b — Minimum 4 weeks, {23+ 2)°Cand % (50 £ 5)
relative humidity

Test Method

EN ISO 11925-2:2020

Date of Test

03.03.2022

Test Results and Measured Values

Exposure Conditions Edge Exposure / Flame Application Time: 15 s.

Test Specimen No: 1 2 E -] 5 B
Ignition of the Test Specimen Yes Yes Yes Yes Yes Yes
Position of the Flame Front

Exceeds 150 mm Above the No No No No No No
Flame Application Point

Time of the Flame Reach 150

mm Above the Flame - - - - -
Application Point

Ignition of the Filter Paper No No No No No No

“Allianz Teknik” Allianz SE’nin tescilli bir morkasiwdir. Bu Rapor Allionz Teknik'in yazilt izni olmadan kopyalanamaz veya codaltilamaz.
Belirtilen yénde gérilnen herhangi bir islem gerekii yazih izin olmaksizin gegersiz olacaktir. Imzasiz ve kasesiz raporiar gegersizdir. Bu
rapor yolnizca rapor iceriginde belirtilen test numunelerl igin gegerlidir.

“Allianz Teknik” is a registered trademark of Allianz SE. This Report cannot be copied or reproduced without Allianz Teknik's written
permission. Any such purported operation shall be void without such written consent. Reports without signature and stamp are not valid.
This report is valid exclusively only for mentioned test samples.
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Exposure Conditions Surface Exposure f Flame Application Time: 15 s.
Test Specimen No: 1 2 3 4 5 6
Ignition of the Test Specimen Yes Yes Yes Yes Yes Yes

Position of the Flame Front
Exceeds 150 mm Above the No No No No No No
Flame Application Pgint

Time of the Flame Reach 150
mm Above the Flame - - - :
Application Point

Ignition of the Filter Paper No No No No No No

Definitions:

The test resuits relate to the behaviour of the test specimen of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of
the product of use. The results of tests are concerned only with the subject of testing.

The report shall not be reproduced except in full without the written approval of the testing
laboratory.

Brand, type and details of the components, when it is not possible to be verified by the laboratory, are
given according to the sponser’s declaration and the responsibility belongs to the sponsor. The test specimens
are tested as received from the sponsor {when the laboratory does not carry out sampling).

“Altianz Teknik” Allianz SE’nin tescilli bir maorkasidir. Bu Ropor Allianz Teknik’in yazil izni olmadan kopyalanamaz veya cogaltilamaz.
Belirtilen yiénde gériinen herhangi bir islem gerekli yazih izin olmaksizin gegersiz olacaktir. imzasiz ve kasesiz raporlar gegersizdir. Bu
rapor yalmzca rapor iceriginde belirtilen test numuneleri igin gegerlidir.

“allianz Teknik” is a registered trademark of Allianz SE. This Report cannot be copied or reproduced without Allianz Teknik's written
permission. Any such purported operation shall be veid without such written consent. Reports without signature and stamp are not valid.
This report is valid exclusively only for mentioned test samples.
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